

**Palliative Care Stock list – available in all 14 pharmacies**

**Drug Stock List**

<b>Drug, Strength and Form</b>	<b>Quantity</b>
Alfentanil 1mg/2ml injection	1 x 10
Clonazepam 1mg/ml Injection	3 x 5
Cyclizine 50mg/ml injection	2 x 5
Dexamethasone 2mg tablets	1 x 50
Dexamethasone 3.3mg/ml injection	1 x 10
Fentanyl (Matrifen) 12micrograms/hour patches	1 x 5
Fentanyl (Matrifen) 25micrograms/hour patches	1 x 5
Fentanyl (Matrifen) 50micrograms/hour patches	1 x 5
Glycopyrronium 200microgram/ml injection	1 x 10
Haloperidol 5mg/ml injection	1 x 5
Hyoscine Butylbromide (Buscopan) 20mg/ml injection	3 x 10
Hyoscine Hydrobromide 1.5mg Patch (Scopoderm)	2 x 2
Levomepromazine 25mg/ml injection	3 x 10
Levomepromazine (levinan®) 6mg tablets	1 x 28
Lorazepam (Genus Brand) 1mg tablets	1 x 28
Metoclopramide 10mg/2ml injection	2 x 10
Midazolam (Buccolam) 10mg/2ml buccal solution	1 pack (4 x 10mg doses)
Midazolam 10mg/2ml injection	3 x 10
Morphine sulphate 10mg/5ml oral liquid	1 x 100ml
Morphine sulphate (concentrate) 100mg/5ml oral liquid	1 x 30ml
Morphine sulphate 10mg/ml injection	3 x 10
Morphine sulphate 30mg/ml injection	1 x 10
Octreotide 500micrograms/ml Injection	1 x 5
Oxycodone MR 10mg Tablets	1 x 56
Oxycodone MR 20mg Tablets	1 x 56
Oxycodone IR 10mg Capsules	1 x 56
Oxycodone hydrochloride 5mg/5ml oral liquid	1 x 250ml
Oxycodone hydrochloride 10mg/1ml injection	1 x 5
Oxycodone hydrochloride 20mg/2ml injection	1 x 5
Sodium Chloride 0.9% 10ml ampoules	2 x 10
Water for injection 10ml injection	2 x 10
** Midazolam 10mg/2ml should only be used. Other strengths are too dilute for subcutaneous administration.	
† Lorazepam Tabs 1mg for sublingual use should be prescribed as:	
Rx: Lorazepam tabs 1mg; Directions: For sublingual use (Genus make required)	
Forth Valley Palliative Care Network	

**Extended Palliative Care Stock list – available in 3 pharmacies**

**Tesco, Stirling; Tesco, Falkirk and Bonnybridge The Toll Pharmacy**

<b>Drug, Strength and Form</b>	<b>Quantity</b>
Aripiprazole 10mg Orodispersible Tablets	1 x 28
Atropine 1% Eye Drops	1 x 10ml
Buprenorphine 5microgram/hour patch	1 x 4
Buprenorphine 10microgram/hour patch	1 x 4
Carbamazepine 250mg Suppositories	1 x 5
Codeine 15mg/5ml Linctus	1 x 200ml
Diazepam 5mg Rectal tubes	1 x 5
Diazepam 10mg Rectal tubes	1 x 5
Diclofenac sodium 50mg Suppositories	1 x 10
Diclofenac 75mg/3ml Injection	1 x 10
Fentanyl (Abstral) 100microgram Sublingual Tablets	1 x 10
Fentanyl (PecFent) 100microgram Nasal Spray (Tesco, Stirling and Falkirk only)	1 x 8 doses
Furosemide 50mg/5ml Injection	1 x 10
Hyoscine hydrobromide 300mcg tabs (Kwells®)	1 x 12
Hyoscine hydrobromide 400mcg/ml Injection	1 x 10
Ipratropium Bromide 20 micrograms/spray Inhaler	1 x
Levetiracetam 500mg/5ml Injection	1 x 10
Midazolam 2.5mg/0.5ml Buccal Solution (Buccolam)	1 pack (4 x 2.5mg doses)
Morphine MR 10mg Capsules (Zomorph)	1 x 60
Morphine MR 30mg Capsules (Zomorph)	1 x 60
Morphine MR 5mg Tablets	1 x 60
Morphine MR 10mg Tablets	1 x 60
Morphine MR 30mg Tablets	1 x 60
Morphine MR 20mg Sachets (MST)	1 x 30
Morphine MR 30mg Sachets (MST)	1 x 30
Olanzapine 5mg Orodispersible Tablets	1 x 28
Ondansetron 4mg Orodispersible Tablets/Films	1 x 10
Ondansetron 8mg/4ml Injection	1 x 5
Paracetamol 500 mg Suppositories	1 x 10
Paracetamol 1 g Suppositories	1 x 10
Phenobarbitone (Phenobarbital) 200mg/ml Injection (Bonnybridge Pharmacy only)	1 x 10
Prochlorperazine 3mg Buccal Tablets	1 x 50
Risperidone 500microgram Orodispersible Tablets	1 x 28
Risperidone 1mg Orodispersible Tablets	1 x 28